
TOOLS REQUIRED
3mm Hex Wrench
4mm Hex Wrench
8mm Open Ended Wrench
Torque Wrench up to 35 in lbs (4.0 Nm)

CAGE HARDWARE

 

 
 
 
 
 
 
  
 
 
 

 

 
 

 

IMPORTANT:
PLEASE COMPLETELY UNDERSTAND ALL USER INSTRUCTIONS AND SAFETY INFORMATION BEFORE USING THIS PRODUCT. AS WITH ANY HIGH TECH PRODUCT YOU WILL NEED TO 
ROUTINELY CHECK FOR LOOSE HARDWARE, CRACKS OR OTHER DAMAGE AND REPLACE ITEMS AS NECESSARY. DO NOT USE PRODUCT IF ANY OF THESE CONDITIONS EXIST.

TORPEDO VERSA MOUNTTORPEDO VERSA MOUNT

 

M5 x 12mm 
Socket Head Screw

1. Remove the Versa mounting plate, clamps, and hardware from the packaging.

2. Take the cage you will be using and place the M5 x 12mm Socket Head 
    Screw through an M5 Flat Washer, through the front hole in the cage, through
    the front cage mounting hole, and into one of the M5 Nylon Lock Nuts. Thread   
    the screw into the nut using the 4mm Hex Wrench and 8mm Open Ended  
    Wrench. 

3. Repeat for the rear screw using the following con�gurations:

4. Tighten both cage screws down and torque to 35 in lbs (4.0 Nm).

5. Place one of the M5 x 12mm Button Head 
    Flange Screws through one of the slots in the 
    Versa Mounting Plate, and into one of the 
    mounting clamps. Loosely thread the screw 
    into the clamp with the 3mm Hex Wrench so 
    that the clamp can still move.

6. Repeat with the remaining M5 x 12mm Button Head Flange Screw and   
    mounting clamp using the other slot in the Versa Mounting Plate.

7. Place the mount on the aerobars by pressing each of the mounting 
    clamps onto the extensions. The mounting clamp is designed to expand
    around the extensions and snap in place. Ensure the clamp is completely
    touching the extensions.

8. Center the mounting plate and hand tighten each of the screws.

9. Secure the Velcro straps by routing them through the clamps. Pull the   
    straps as tight as possible and attach them in place.

10. Tighten both mounting clamp screws and torque to 35 in lbs (4.0 Nm).

M5 Flat Washer
(x2)

M5 Nylon Insert
Lock Nut (x2)

M5 x 12mm 
Button Head 

Flange Screw (x2)

M5 x 14mm 
Socket Head Screw

M5 x 16mm 
Socket Head Screw

M5 Nylon SpacerM5 Nylon Washer

FOR TORPEDO CAGES FOR VEE CAGES

M5 Nylon Insert 
Lock Nut

M5 Flat Washer M5 Flat Washer
M5 Nylon SpacerM5 Nylon Washer

M5 Nylon Insert 
Lock Nut

M5 x 14mm
Socket Head Screw

M5 x 16mm
Socket Head Screw

CLAMP SLOT

FRONT CAGE MOUNTING HOLE

REAR CAGE MOUNTING HOLE

VERSA COMPUTER MOUNT
MOUNTING HOLES

PLEASE NOTE: WHEN USING A TORPEDO REFILL BOTTLE, IT IS RECOMMENDED TO
USE A XLAB TORPEDO OR VEE CAGE. NOT ALL NON-XLAB CAGES WILL WORK WITH
A TORPEDO REFILL BOTTLE.

CLAMP HARDWARE


